Lancaster County, Pennsylvania

Report

Borough of Elizabethtown | 2014 Annual Chapter 94 Report

March 2015




Lancaster County, Pennsylvania

Report

Borough of Elizabethtown | 2014 Annual Chapter 94 Report

Prepared by:

. /,4/ £. /zwz,

Randall L. Henne, P.E., BCEE

Ohith

205 Granite Run Drive, Suite 350
Lancaster, PA 17601

Permittee:

2 cpan— March 2015

Roni Ryan

Borough of Elizabethtown
600 South Hanover Street
Elizabethtown, PA 17022

Cith




3800-FM-BPNPSM0507 4/2014 COMMONWEALTH OF PENNSYLVANIA

Chapter 94 Report DEPARTMENT OF ENVIRONMENTAL PROTECTION

k . BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT
pennsylvania

DEPARTMENT OF ENVIRONMENTAL
PROTECTION

CHAPTER 94 MUNICIPAL WASTELOAD MANAGEMENT
[...]
5. Discuss the permittee’s program for sewer system monitoring, maintenance, repair and rehabilitation, including routine
and special activities, personnel and equipment used, sampling frequency, quality assurance, data analyses,
infiltration/inflow monitoring, and, where applicable, maintenance and control of combined sewer regulators during the
past year. Attach a separate sheet if necessary. (25 Pa. Code § 94.12(a)(5))

Included within the body of the report.

6. Discuss the condition of the sewer system including portions of the system where conveyance capacity is being
exceeded or will be exceeded in the next 5 years and portions where rehabilitation or cleaning is needed or is underway
to maintain the integrity of the system and prevent or eliminate bypassing, CSOs, SSOs, excessive infiltration and other
system problems. Attach a separate sheet if necessary. (25 Pa. Code § 94.12(a)(6))

Check the appropriate boxes:

System experienced capacity-related bypassing, SSOs or surcharging during the report year. On a separate
sheet, list the date, location, and reason for each bypass, SSO or surcharge event.

[ System did not experience capacity-related bypassing, SSOs or surcharging during the report year.

Comments:
Surcharging of Radio Road Interceptor, see Corrective Action Plan in the body of the report.




3800-FM-BPNPSM0507 4/2014
Chapter 94 Report

7. Attach a discussion on the condition of sewage pumping {(pump) stations. Include a comparison of the maximum
pumping rate with present maximum flows and the projected 2-year maximum flows for each station. (25 Pa. Code §

94.12(a)(7))

Check the appropriate boxes:

[J The collection system does not contain pump stations

XI The collection system does contain pump stations (Number — 16)

DJ Discussion of condition of each pump station attached (APPENDIX A & D )

8. If the sewage collection system receives industrial wastes (i.e., non-sanitary wastes), attach a report with the
information listed below. (25 Pa. Code § 94.12(a)(8))

a. A copy of any ordinance or regulation governing industrial waste discharges to the sewer system or a copy of
amendments adopted since the initial submission of the ordinance or regulation under Chapter 94, if it has not
previously been submitted. '

b. A discussion of the permittee’s or municipality's program for surveillance and monitoring of industrial waste
discharges into the sewer system during the past year.

c. Adiscussion of specific problems in the sewer system or at the plant, known or suspected to be caused by industrial
waste discharges and a summary of the steps being taken to alleviate or eliminate the problems. The discussion
shall include a list of industries known to be discharging wastes which create problems in the plant or in the sewer
system and action taken to eliminate the problem or prevent its recurrence. The report may describe pollution
prevention techniques in the summary of steps taken to alleviate current problems caused by industrial waste
dischargers and in actions taken to eliminate or prevent potential or recurring problems caused by industrial waste
dischargers.

Check the appropriate boxes:
D Industrial waste report as described in 8 a., b. and ¢. attached (TABLE 4 )
[J Industrial pretreatment report as required in an NPDES permit attached (- )

9. Existing or Projected Overload.

Check the appropriate boxes:

[l This report demonstrates an existing hydraulic overload condition.
X1 This report demonstrates a projected hydraulic overload condition.
[] This report demonstrates an existing organic overload condition.
[l This report demonstrates a projected organic overload condition.

If one or more boxes above have been checked, attach a Corrective Action Plan (CAP) to reduce or eliminate present
or projected overloaded conditions under §§ 94.21 and/or 94.22 (relating to existing overload and projected overload).

(25 Pa. Code § 94.12(a)(9))

DJ  Corrective Action Plan attached (INCLUDED IN THE BODY OF THE REPORT )

10. Where required by the NPDES permit, attach a Sewage Sludge Management inventory that demonstrates a mass
balance of solids coming in and leaving the facility over the previous calendar year.

[] Sewage Sludge Management Inventory attached (Attachment )




3800-FM-BPNPSM0507 4/2014
Chapter 94 Report

11. For facilities with CSOs and where required by the NPDES permit, attach an Annual CSO Report (including satellite
combined sewer systems).

[] Annual CSO Report attached (N/A )

12. For POTWs, attach a calibration report documenting that flow measuring, indicating and recording equipment has been
calibrated annually. (25 Pa. Code § 94.13(b))

X Flow calibration report attached (APPENDIX B )

RESPONSIBLE OFFICIAL CERTIFICATION

| certify under penalty of law that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gathered and evaluated the information
submitted. Based on my inquiry of the person or persons who manage the system or those persons directly responsible
for gathering the information, the information submitted is, to the best of my knowledge and belief, true, accurate, and
complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine
and imprisonment for knowledge of violations. See 18 Pa. C.S. § 4904 (relating to unsworn falsification).

Roni Ryan, Borough Manager @ . W

Name of Responsible Official Signature U
717-367-1700 3/30/2015
Telephone No. Date

PREPARER CERTIFICATION

| certify under penalty of law that this document and all attachments were prepared by me or otherwise under my direction
or supervision in accordance with a system designed to assure that qualified personnel properly gathered and evaluated
the information submitted. The information submitted is, to the best of my knowledge and belief, true, accurate, and
complete. | am aware that there are significant penalties for submitting false information, including the possibility of fine
and imprisonment for knowledge of violations. See 18 Pa. C.S. § 4904 (relating to unsworn falsification).

i

Randall L. Henne, P.E., BCEE //“4// 2. /y_émy(i
Name of Preparer Signature

717-560-7500 3/30/2015

Telephone No. Date




Contents

Sections

General
Hydraulic Loading
Organic Loading
Plan to Reduce Any Projected Overload Conditions
Industrial Wastes
Sewer Extensions
Infiltration and Inflow Program Status Report
Condition Of the SEWET SYSLEIM........ccciieriieriierieiee et et ettt eseestesbeesbeesreeseessaessaesssessseasseeseeseesssessses
Condition of the Sewage Pumping Stations
Condition of the Sewage Treatment Plant
Future Planning Needs

Appendices

Appendix A Annual Report on the Condition of the Wastewater Treatment Facilities
Appendix B Treatment Plant Influent/Effluent Meter Calibration Logs

Appendix C  Sewer Index Map

Appendix D Elizabethtown Regional Sewer Authority 2014 Annual Chapter 94 Report

DM
CSmith

C:\cdmxm\smithan\d2011642\03 Contents 2014.docx



Tables and Figures

FIGURE 1:
TABLE 1:
TABLE 2:
TABLE 3:
FIGURE 2:
TABLE 4:

TABLE 5-A:
TABLE 5-B:

TABLE 6:
TABLE 7:

Phiin

5-Year Measured and Projected Hydraulic Loads........c.cccceevverienienciencieeieeeeeeceeee, 3
PADEP Chapter 94 SpreadsSheet.........coouviiieiieiieiie e s 4
Projected CONMNECIONS .......eecvieiiereierieeie et esieesitesresteebeebeeteeseaesssesnseenseessaesseesssennsennns 5
Projected Future CONNECHIONS. ........ccviiiiiiieiiieiiieciecre ettt sete v e ereereesteesreestneeave e 6
5-Year Measured and Projected Organic Loads.........cccceevvveviierienienienieeieeeeeeseeene, 8
Industrial Waste MONItOTING........cc.ccviriiiiieiierieeireesieeereeteeereeveesveesteeseresereeseesessseens 10
Sewer Main Repair/Televising and Lateral Replacement ............ccocvevvevvenvenveennnnne, 12
Manhole Rehabilitation ..........cccoeieieriiiieiesiceee e 14
Pumping Station FIOWS ......ccvecierieniiiiisieeieeit ettt ettt sssesnseensaensaens 17
Oak Manor Pumping Station FIOWS .......c.ccccoeeiiiiiiiiiiiiicicceeeeeeeevee e e e 18

fi

C:\cdmxm\smithan\d2011642\03 Contents 2014.docx



GENERAL

The Borough of Elizabethtown operates a 4.5 million-gallon per day (MGD) wastewater
treatment plant (WWTP) located at the intersection of Amosite and Bainbridge Roads in West
Donegal Township, just west of the Borough. The treatment process utilizes screening, grit
removal, an anaerobic selector and alum addition for phosphorus removal, an oxidation ditch,
secondary clarification, hypochlorite disinfection, dechlorination and cascade aeration. The plant
discharges treated effluent primarily to the Susquehanna River approximately five miles away
through a 20-inch diameter gravity outfall sewer. A portion of the treated effluent is utilized by
the Lancaster County Resource Recovery Facility as a cooling water source. A secondary outfall
discharges treated effluent to the Conoy Creek at the plant location. Sludge is thickened,
aerobically digested, dewatered and disposed of via incineration. A detailed inspection report on
the treatment plant is included in Appendix A to this report.

Influent and effluent flow meter calibration reports can be seen in Appendix B. A sewer index
map of the Borough’s conveyance system to the treatment plant is shown in Appendix C. The
plant also provides wastewater treatment for sewage generated from Elizabethtown Regional
Sewer Authority and the Masonic Homes. A separate ERSA report is included in Appendix D.

HYDRAULIC LOADING

The current design hydraulic loading for the treatment plant is 4.5 MGD on an average daily
basis and 7.2 MGD on a maximum monthly basis. The design of the plant was based upon
maximum monthly loadings. The hydraulic loading graph, shown as Figure 1, was prepared
from flow measurements continuously recorded at the treatment plant. This figure shows
monthly average, annual average, 3-month maximum flows for the past five years, projected
annual average and 3-month maximum flows for the next five years, and the design flow for the

facility.

The flows shown in Figure 1 represent the combined flows from all of the contributing
municipalities. The recorded annual average flow for 2014 was 2.104 MGD. The hydraulic
loading information is also shown in PADEP Chapter 94 Spreadsheet (Table 1).

Flow projections were developed from anticipated sewer connection information obtained from
the contributing municipalities. Table 2 shows the anticipated connections over the next five
years for each community. The anticipated connections were multiplied by the average flow per
EDU over the previous five years to obtain the annual increase in projected flows. This increase
was then added to the average annual flow averaged from 2010, 2011, 2012, 2013, and 2014
within Table 1 to obtain projected flows beginning with the year 2015. More detailed
breakdowns of projected connections for ERSA are included in its individual report. Projected
connections for each development in the Borough are summarized in Table 3.

%:I){\l’%th 1

C:\cdmxm\smithan\d2011642\04 Ch. 94 Report 2014.docx



The 3-month maximum flows were determined by selecting the period of three consecutive
months with the highest average monthly flows. The projected 3-month maximum flows were
determined by first finding the 3-month maximum to annual average flow ratio for each of the
previous five years. The average of these ratios was then applied to the projected annual flows
for the years 2015 through 2019 to obtain the respective projected 3-month maximum flows.

%:I){\l’%th 2

C:\cdmxm\smithan\d2011642\04 Ch. 94 Report 2014.docx



- 1.0
- 0.8
0.6
- 0.4
- 0.2
0.0

(in) 1.2

Precip

5-Year Measured and Projected Hydraulic Loads
ELIZABETHTOWN BOROUGH WASTEWATER TREATMENT PLANT,

A

MGD

FIGURE 1

Jul 2019

Apr 2019
Jan 2019
Oct 2018
Jul 2018

Apr 2018
Jan 2018
Oct 2017
Jul 2017

Apr 2017
Jan 2017
Oct 2016
Jul 2016

Apr 2016
Jan 2016
Oct 2015
Jul 2015

Apr 2015
Jan 2015
Oct 2014
Jul 2014

Apr 2014
Jan 2014
Oct 2013
Jul 2013

Apr 2013
Jan 2013
Oct 2012
Jul 2012

Apr 2012
Jan 2012
Oct 2011
Jul 2011

Apr 2011
Jan 2011
Oct 2010
Jul 2010

Apr 2010
Jan 2010

3-Month Max Flows

A

Hydraulic Design Capacity
c:\cdmxm\smithan\d2011642\Chapter_94 Spreadsheet.xlsm

=== Average Flows




TABLE 1

.
=

pennsylvania

DEPARTMENT OF ENVIRONMENTAL
PROTECTION

PADEP Chapter 94 Spreadsheet
Sewage Treatment Plants

Facility Name:

|ELIZABETHTOWN BOROUGH WASTEWATER TREATMENT PLAN1

Permit No.: PA0023108

7.2
NO

Existing Hydraulic Design Capacity:
Upgrade Planned in Next 5 Years?
Future Hydraulic Design Capacity:

Monthly Average Flows for Past Five Years (MGD)

MGD Existing Organic Design Capacity:
Year: I:I Upgrade Planned in Next 5 Years?
MGD Future Organic Design Capacity:

8,650

NO

Reporting Year: 2014

Persons/EDU:

Ibs BOD5/day
Year:
Ibs BOD5/day

Monthly Average BOD5 Loads for Past Five Years (lbs/day)

Show Precipitation Data on Hydraulic Graph?

Total Monthly Precipitation for

Past Five Years (Inches)

Month 2010 2011 2012 2013 2014 Month 2010 2011 2012 2013 2014
January 2.044 1.864 2.433 2.311 2.734 January 2,365 2,979 3,329 3,556 3,147
February 2.297 2.622 2.105 2.347 2.879 February 2,839 3,209 3,438 3,443 3,204

March 3.198 3.578 2.007 2.291 2.675 March 3,355 2,766 3,273 3,438 3,214

April 2.096 3.572 1.734 1.721 2.989 April 3,239 2,958 3,395 3,040 3,443
May 1.985 2.698 1.982 1.547 2.938 May 3,298 3,029 3,440 2,915 3,272
June 2.023 1.905 1.915 1.673 1.709 June 2,953 2,613 2,767 3,266 2,833
July 2.164 1.54 1.528 1.569 1.44 July 2,891 2,812 2,929 2,809 2,512
August 1.764 2.013 1.712 1.736 1.389 August 2,628 2,977 2,708 2,740 2,597
September 1.877 4.591 2.107 1.492 1.396 September 2,923 3,599 2,880 2,762 2,655
October 2.3 2.517 2.659 2.792 1.509 October 2,912 3,268 3,187 2,778 2,735
November 2.165 2.873 2.316 1.795 1.584 November 3,805 3,791 3,160 3,503 3,087
December 2.214 2.8 2.089 2.535 2.008 December 3,307 3,585 3,603 3,594 3,457
Annual Avg 2177 2.714 2.049 1.984 2.104 Annual Avg 3,043 3,132 3,176 3,154 3,013
Max 3-Mo Avg 2.53 3.327 2.702 2.374 2.867 Max Mo Avg 3,805 3,791 3,603 3,594 3,457
Max : Avg Ratio 1.16 1.23 1.32 1.20 1.36 Max : Avg Ratio 1.25 1.21 1.13 1.14 1.15
Existing EDUs | 11,091.0 11,200.0 11,257.0 11,429.0 11,464.0 Existing EDUs 11,091 11,200 11,257 11,429 11,464
Flow/EDU (GPD) 196.3 242.3 182.0 173.6 183.5 Load/EDU 0.274 0.280 0.282 0.276 0.263
Flow/Capita (GPD) 56.1 69.2 52.0 49.6 52.4 Load/Capita 0.078 0.080 0.081 0.079 0.075
Exist. Overload? NO NO NO NO NO Exist. Overload? NO NO NO NO NO
Projected Flows for Next Five Years (MGD) Projected BODS5 Loads for Next Five Years (Ibs/day)
2015 2016 2017 2018 2019 2015 2016 2017 2018 2019
New EDUs 186.0 159.0 136.0 90.0 77.0 New EDUs 186 159 136 90 77
New EDU Flow 0.0364 0.0311 0.0266 0.0176 0.0151 New EDU Load 51.146 43.722 37.397 | 24.748 21.173
Proj. Annual Avg 2.242 2.2731 2.2997 2.3173 2.3324 Proj. Annual Avg 3,155 3,198 3,236 3,261 3,282
Proj. Max 3-Mo Avg 2.81 2.849 2.882 2.904 2.923 Proj. Max Avg 3,711 3,763 3,807 3,836 3,861
Proj. Overload? NO NO NO NO NO Proj. Overload? NO NO NO NO NO

Month 2010 2011 2012 2013 2014

January 1.69 2.05 3.24 3.55 2.64

February 1.88 2.95 2.24 1.37 3.72

March 3.53 4.52 1.56 24 3.97

April 1.8 6.36 2.36 1.83 5.72

May 4.99 4.05 6.4 2.53 3.56

June 419 4.34 412 5.46 3.55

July 6.11 3.22 6.85 3.7 3.88

August 1.49 8.17 4.5 4.16 1.86

September 6.24 16.13 7.18 1.71 3.13

October 3.23 3.88 7.59 10.58 3.14

November 2.58 4.25 1.28 2.32 2.7

December 1.52 3.37 2.52 4.16 3.51

CDM .

Smlth c:\cdmxm\smithan\d2011642\Chapter_94_Spreadsheet.xlsm




XS[X' 10T uondaf01d NAT [BIOL SO\THO T 1OTP\UBILUS\WXWPI\:

=
]
o

"SPUQI} JTWOU099 JUSLIND U0 Paseq s ySnoiog oy 10J yimois payedionuy |

‘SHLON

LL 06 9¢1 651 981 S¢ CL1 LS 601 114 SANdH TYNOILLIAAV TV.LOL
6y S9 LOT LT1 091 154 651 139 Y01 RS :KLIoYINY 19MIS [BUOISIY UMONIRqRZI[]
:10J SUOI}OAUUO)) [EUONIPPY
8¢ S¢ 67 [4% 9¢ 4! el 14 S 6 ‘NIVD LAN
0 0 0 0 0 ! 0 0 0 0 -SuonJd3UU0ISIg
8¢ 4 6¢ [4% 9C el el 14 S 6 -SuonJd3UUOT) ysnoiog umolyIoqezi|yq